

Client's name / Tên khách hàng : CÔNG TY VẬT LIỆU XANH ĐẠI DŨNG
Client's address / Địa chỉ : PHÒNG 306, BLOCK B, TÒA NHÀ WASECO, 10 PHỐ QUANG PHƯỜNG 2, QUẬN TÂN BÌNH, TP. HCM

The following sample(s) was/were submitted and identified by the client as:

Các thông tin nhận dạng mẫu do khách hàng cung cấp:

Name of sample / Tên mẫu : CONCRETE PAVING BLOCK
 GẠCH BÊ TÔNG TỰ CHÈN CHỮ NHẬT
 (Size / Quy cách : 200x100x80mm)

Quantity / Số lượng mẫu : 01 sample / mẫu (08 pieces / viên)

Date of receiving / Ngày nhận mẫu : 30-Dec-2020

Date of testing / Ngày thử nghiệm : From / từ 30-Dec-2020 to / đến 15-Jan-2021

Test result / Kết quả thử nghiệm : See below / Xem bên dưới



SGS authenticate the photos on original report only / SGS chỉ xác thực các hình ảnh trong báo cáo chính thức

Characteristic Tên chỉ tiêu	Unit Đơn vị	Test method Phương pháp thử	Test result Kết quả thử nghiệm
• Tensile splitting strength Độ bền kéo chế	MPa	BS EN 1338: 2003	4.1
- Failure load Tải trọng phá hủy	N/mm		580

*** END OF THE REPORT ***

Signed for and on behalf of
 SGS Vietnam LTD



Le Tiép Du
 Lab Assistant Manager
 Industrial Services

048060 090870

This document is issued by the Company under its General Conditions of Service accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.